3L

Report No.: BTL-FCCP-1-2105C099

[ Test Mode [ TX N(HT20) Mode

Reference Level-CHO01 Reference Level-CH06 Reference Level-CH11
. . @ . . @ . .

Bandedge-CHO01 Bandedge-CH11
® , T e ® , T )
B -, = |l

;;;;

;;;;

Date: 24.MAY.2021 10:58:05

Page 114 of 118



L Report No.: BTL-FCCP-1-2105C099

W 100 Bz b
“VEW 300 KBz
S 1.2 o

5 7 ‘ CHO1 - 10@t>h Harmonic of the fundamental frgquency

“VEW 300 KBz
Ref 20 dBm cace 30 a8 Ref 20 dBm cace 30 a8 Ref 20 aBm cace 30 a8 SUT 1.5 =

T otffer 11 T otffer 11 T otffer 11

bl RT 1 Aok, AT LA ARt o Mwwww

Stare 30 HEz 297 vmz/ Stop 3 oAz Stare 3 omz 1.2 oz Stop 15 ouz Stare 15 omz To15 cmz/ Stop 26.5 ouz

Date: 24.MAY.2021 11:01:46 Date: 24.MAY.2021 11:01:53 Date: 24.MAY.2021 11:02:01

CHO06 — 10th Harmonic of the fundamental frequency
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CH11 - 10th Harmonic of the fundamental frequency
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APPENDIX H - POWER SPECTRAL DENSITY
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[ Test Mode [ TX B Mode
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -4.22 8.00 Complies
06 2437 -3.85 8.00 Complies
11 2462 -4.03 8.00 Complies
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Test Mode [TX G Mode
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -6.25 8.00 Complies
06 2437 -7.01 8.00 Complies
11 2462 -7.31 8.00 Complies
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[ Test Mode [ TX N(HT20) Mode
Frequency Power Spectral Density Max. Limit
CrEnme) (MHz) (dBm/3kHz) (dBm/3kHz) Resl
01 2412 -6.70 8.00 Complies
06 2437 -6.83 8.00 Complies
11 2462 -6.73 8.00 Complies
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End of Test Report
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